Engr. Ali Faraz Test Performed By: Dr./Engr.  S.Asad Ali Gillani
Trainee Engineer, 1IZHAR Construction (Pvt) Ltd. ahore

Client Reference: ICPL/CONST-HNMPL/21/067 Dated: 03-06-2021
SOM Lab Ref: CED/SOM/4385( Page-1/1) Dated: 03-06-2021
Test: Tension Test & bend Test Test Specification: ASTM-A 615
Sample Type: Deformed Bar Gauge Length: 200 mm
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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kg/m | mm | mm | mm? | mm? | kN kN MPa MPa MPa MPa mm | mm | %
110875 12 | 1194 | 113 | 112 | 56.70 | 73.70 501 507 652 659 25.0 | 200 | 12.5
2 (0877 | 12 | 11.93| 113 | 112 | 565.70 | 72.00 492 499 637 645 25.0 | 200 | 12.5
BEND TEST:
12mm Sample bend through 180 degrees Satisfactorily without any crack Note:-

Only Three Samples

Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




Engr. Ali Faraz Test Performed By: Dr./Engr.  S.Asad Ali Gillani
Trainee Engineer, 1IZHAR Construction (Pvt) Ltd. ahore

Client Reference: ICPL/CONST-HNMPL/21/068 Dated: 03-06-2021
SOM Lab Ref: CED/SOM/4385( Page-2/3) Dated: 03-06-2021
Test: Tension Test & bend Test Test Specification: ASTM-A 615
Sample Type: Deformed Bar Gauge Length: 200 mm
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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kg/m | mm | mm | mm? | mm? | kN kN MPa MPa MPa MPa mm | mm | %
1 11549 | 16 | 15.84 | 201 | 197 | 97.20 | 128.00 483 494 637 650 32,5200 | 16.3
2 1550 | 16 | 15.86 | 201 | 197 | 99.50 | 130.00 495 504 647 659 30.0 | 200 | 15.0
BEND TEST:
16mm Sample bend through 180 degrees Satisfactorily without any crack Note:-

Only Three Samples

Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




Engr. Ali Faraz Test Performed By: Dr./Engr.  S.Asad Ali Gillani
Trainee Engineer, 1IZHAR Construction (Pvt) Ltd. ahore

Client Reference: ICPL/CONST-HNMPL/21/069 Dated: 03-06-2021
SOM Lab Ref: CED/SOM/4385( Page-3/3) Dated: 03-06-2021
Test: Tension Test & bend Test Test Specification: ASTM-A 615
Sample Type: Deformed Bar Gauge Length: 200 mm
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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kg/m | mm | mm | mm? | mm? kN kN MPa MPa MPa MPa mm | mm | %
1 12456 | 20 |19.96 | 314 | 313 | 154.00 | 200.60 490 493 639 641 30.0 | 200 | 15.0
2 | 2457 | 20 |19.96 | 314 | 313 | 155.70 | 202.20 496 498 644 647 32,5200 | 16.3
BEND TEST:
20mm Sample bend through 180 degrees Satisfactorily without any crack Note:-

Only Three Samples

Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




Muhammad Danish Khurshid Test Performed By: Dr. /Engr. S. Asad Ali Gillani
Manager Construction, Orient Electronice (Pvt) Ltd, Lahore

Client Reference: OSH-SO/UET/Agha Steel Test/030621-15 Dated: 03-06-2021
SOM Lab Ref: CED/SOM/4389 (Page-1/1) Dated: 03-06-2021
Test: Tensile Test & Bend Test Test Specification: ASTM-A-615
Sample Type: Deformed Bar Gauge Length: 200 mm
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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kg/m | mm | mm | mm? | mm? | kN kN MPa MPa MPa MPa mm | mm| %
1 10954 | 12 | 1241 | 113 | 121 | 58.70 | 74.70 519 486 660 618 25.0 | 200 | 12.5
2 10993 | 12 | 1269 | 113 | 127 | 61.70 | 87.20 546 488 771 690 27.5 | 200 | 13.8
BEND TEST:
12mm Sample bend through 180 degrees Satisfactorily without any crack Note:-

Only Three Samples

Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




Munsaf Ali

Test Performed By:

Manger Construction Civil, Sitara Chemical Industries Ltd. Faisalabad

S. Asad Al
Dr. /Engr. Gillani

SOM Lab
Client Reference: nil Ref: 4381(Page-1/1)
Dated: 02-06-2021 Dated: 03-06-2021
Test: Tension Test & Bend Test Test Specification: ASTM-A-615
Gauge Length: 8 inch Sample Type: Deformed Bar (Kamran Steel)
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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Ib/ft # in in? in> | Tons Tons psi psi psi psi in in | %
1 | 0.607 4 0.476 | 0.20 | 0.178 | 5.37 7.56 59240 | 66560 | 83410 | 93720 | 1.30 | 8.0 | 16.3
2 | 0.616 4 0.480 | 0.20 | 0.181 | 5.45 7.67 60140 | 66450 | 84530 | 93410 | 1.30 | 8.0 | 16.3
BEND TEST:
#4 Sample bend through 180 degrees Satisfactorily without any crack Note:-

Only Three Samples
Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




Syed Mohsin Al
Resident Engineer, QA/QC, Department, Bahria Town, (Pvt) Ltd Lahore

Test Performed By:

S. Asad Al
Dr. /Engr. Gillani

SOM Lab
Client Reference: QA/QC-Steel-2348 Ref: 4382(Page-1/2)
Dated: 02-06-2021 Dated: 03-06-2021
Test: Tension Test & Bend Test Test Specification: ASTM-A-615
Gauge Length: 8 inch Sample Type: Deformed Bar( Mughal Steel)
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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Ib/ft # in in? in> | Tons Tons psi psi psi psi in in | %
1 |1.518 6 0.754 | 0.44 | 0.446 | 15.57 20.10 78020 | 76970 | 100760 | 99400 | 1.20 | 8.0 | 15.0
2 11520 6 0.754 | 0.44 | 0.447 | 14.48 19.01 72560 | 71420 | 95290 | 93800 | 1.20 | 8.0 | 15.0
BEND TEST:
#6 Sample bend through 180 degrees Satisfactorily without any crack Note:-

Only Three Samples
Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




Syed Mohsin Al
Resident Engineer, QA/QC, Department, Bahria Town, (Pvt) Ltd Lahore

Test Performed By:

S. Asad Al
Dr. /Engr. Gillani

SOM Lab
Client Reference: QA/QC-Steel-2349 Ref: 4382(Page-2/2)
Dated: 02-06-2021 Dated: 03-06-2021
Test: Tension Test & Bend Test Test Specification: ASTM-A-615
Gauge Length: 8 inch Sample Type: Deformed Bar( Mughal Steel)
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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Ib/ft # in in? in> | Tons Tons psi psi psi psi in in | %
1 | 0.664 4 0.498 | 0.20 | 0.195 | 6.32 8.77 69700 | 71480 | 96670 | 99150 | 1.00 | 8.0 | 12.5
2 | 0.669 4 0.501 | 0.20 | 0.197 | 6.39 8.74 70480 | 71560 | 96340 | 97800 | 1.10 | 8.0 | 13.8
BEND TEST:
#4 Sample bend through 180 degrees Satisfactorily without any crack Note:-

Only Three Samples
Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




Dr. Faisal Shabbir
CEO, SHABBIR HOSPITAL DASKA/SIALKOT

Test Performed By:

S. Asad Ali
Dr. /Engr. Gillani

SOM Lab
Client Reference: NIL Ref: 4383(Page-2/2)
Dated: 03-06-2021 Dated: 03-06-2021
Test: Tension Test & Bend Test Test Specification: ASTM-A-615
Gauge Length: 8 inch Sample Type: Deformed Bar
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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Ib/ft | # in in? in? Tons Tons psi psi psi psi in in %
111430 | 6 |0.731 | 0.44 | 0420 | 13.61 | 17.23 | 68210 | 71460 | 86350 | 90460 | 1.10 | 8.0 | 13.8
2 {0648 | 4 | 0492 (0.20 | 0.190 | 6.22 7.75 68570 | 72180 | 85430 | 89930 | 1.00 | 8.0 | 12,5
BEND TEST:
#6 Sample bend through 180 degrees Satisfactorily without any crack Note:-
#4 Sample bend through 180 degrees Satisfactorily without any crack

Only Four Samples
Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




Engr. Naveed Sadiq

Resident Engineer, Orbit Housing, Lahore

Test Performed By:

S. Asad Al
Dr. /Engr. Gillani

SOM Lab
Client Reference: Nil Ref: 4384(Page-1/1)
Dated: 03-06-2021 Dated: 03-06-2021
Test: Tension Test & Bend Test Test Specification: ASTM-A-615
Gauge Length: 8 inch Sample Type: Deformed Bar
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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Ib/ft # in in? in> | Tons Tons psi psi psi psi in in | %
1 | 2.644 8 0.995 | 0.79 | 0.777 | 24.41 34.91 68160 | 69300 | 97470 | 99100 | 1.20 | 8.0 | 15.0
2 | 2.655 8 0.997 | 0.79 | 0.780 | 23.75 34.91 66310 | 67160 | 97470 | 98720 | 1.30 | 8.0 | 16.3
3 | 1.514 6 0.753 | 0.44 | 0.445 | 13.78 20.61 69080 | 68310 | 103310 | 102150 | 1.10 | 8.0 | 13.8
4 | 1519 6 0.754 | 0.44 | 0.446 | 13.88 | 21.00 69590 | 68660 | 105260 | 103840 | 1.20 | 8.0 | 15.0
5 | 0.651 4 0.493 | 0.20 | 0.191 | 6.22 9.28 68570 | 71800 | 102290 | 107110 | 1.10 | 8.0 | 13.8
6 | 0.645 4 0.492 | 0.20 | 0.190 | 5.78 8.79 63740 | 67090 | 96900 | 102000 | 1.30 | 8.0 | 16.3
BEND TEST:
#8 Sample bend through 180 degrees Satisfactorily without any crack Note:-

#6

Sample bend through 180 degrees Satisfactorily without any crack

#4

Sample bend through 180 degrees Satisfactorily without any crack

Only Nine Samples
Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




S. Asad Al
Project Manager, Test Performed By: Dr./Engr.  Gillani

Primier Developer, Lyallpur Galleria Faisalabad

SOM Lab
Client Reference: LG-FSD Ref: 4386(Page-1/1)
Dated: 01-06-2021 Dated: 03-06-2021
Test: Tension Test Test Specification: ASTM-A-615
Gauge Length: 8 inch Sample Type: Deformed Bar (FF Steel)
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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Ib/ft # in in? in> | Tons Tons psi psi psi psi in in | %
1 | 2592 8 0.985 | 0.79 | 0.762 | 24.72 35.04 69010 | 71550 | 97810 | 101410 | 1.20 | 8.0 | 15.0
2 11.499 6 0.749 | 0.44 | 0.441 | 13.81 19.29 69240 | 69080 | 96670 | 96450 | 1.20 | 8.0 | 15.0
3 | 0.606 4 0.476 | 0.20 | 0.178 | 6.39 8.69 70480 | 79190 | 95770 | 107610 | 1.10 | 8.0 | 13.8
BEND TEST:
#8 Sample bend through 180 degrees Satisfactorily without any crack Note:-

#6 Sample bend through 180 degrees Satisfactorily without any crack

#4 Sample bend through 180 degrees Satisfactorily without any crack Only Six Samples

Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




Maj Adnan khalid® Test Performed By: Dr./Engr.  S.Asad Ali Gillan
Dy Dir MTL, Const of Drain at J-Block DHA Ph-I - (M/S Hadhmi Brothers )

SOM Lab
Client Reference: 408/241/E/Lab/77/Nil Ref: 4388(Page-1/1)
Dated: 03-06-2021 Dated: 03-06-2021
Test: Tension Test & Bend Test Test Specification: ASTM-A-615
Gauge Length: 8 inch Sample Type: Deformed Bar ( Model Steel)
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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Ib/ft # in in? in? Tons Tons psi psi psi psi in in %
1 | 0.668 4 0.500 | 0.20 | 0.196 | 5.81 8.43 64080 | 65380 | 92960 | 94860 | 1.40 | 8.0 | 17.5

2 | 0.661 4 10497020 |0.194 | 6.12 8.51 67450 | 69530 | 93860 | 96770 | 1.20 | 8.0 | 15.0

BEND TEST:

#4 Sample bend through 180 degrees Satisfactorily without any crack Note:-

Only Three Samples

Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




Asif Pervaiz Butt

Project Manager, AYQ Developers Pvt. Ltd. Lahore

Test Performed By:

S. Asad Al
Dr. /Engr. Gillani

SOM Lab
Client Reference: Nil Ref: 4390(Page-1/1)
Dated: 03-06-2021 Dated: 03-06-2021
Test: Tension Test & Bend Test Test Specification: ASTM-A-615
Gauge Length: 8 inch Sample Type: Deformed Bar (AF Steel)
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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Ib/ft # in in? in> | Tons Tons psi psi psi psi in in | %
1 | 1473 6 0.743 | 0.44 | 0.433 | 14.14 18.96 70870 | 72020 | 95040 | 96570 | 1.10 | 8.0 | 13.8
2 11475 6 0.743 | 0.44 | 0.433 | 13.78 18.86 69080 | 70200 | 94530 | 96060 | 1.00 | 8.0 | 12.5
3 | 1.477 6 0.743 | 0.44 | 0.434 | 13.48 18.86 67550 | 68480 | 94530 | 95830 | 1.20 | 8.0 | 15.0
BEND TEST:

#6 Sample bend through 180 degrees Satisfactorily without any crack

Note:-

Only Four Samples
Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




S. Asad Ali

M. Saleem Construction Company Test Performed By: Dr./Engr.  Gillani
Engineers & Contractors, Lahore Road Sheikhupura
SOM Lab
Client Reference: Steel Test (N.T.N. 2872696 - 7) Ref: 4393(Page-1/1)
Dated: 03-06-2021 Dated: 03-06-2021
Test: Tension Test & bend Test Test Specification: ASTM-A-615
Gauge Length: 8 inch Sample Type: Deformed Bar
Dia. Area Yield | Ultimate Yield Stress Ult. Stress c
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Ib/ft # in in? in> | Tons Tons psi psi psi psi in in | %
1 | 1.447 6 0.736 | 0.44 | 0.425 | 14.95 19.16 74960 | 77600 | 96060 | 99450 | 1.30 | 8.0 | 16.3
2 | 0.650 4 0.493 | 0.20 | 0.191 | 5.68 7.44 62610 | 65560 | 82060 | 85930 | 1.20 | 8.0 | 15.0
BEND TEST:
#6 Sample bend through 180 degrees Satisfactorily without any crack Note:-

#4

Sample bend through 180 degrees Satisfactorily without any crack

Only Four Samples

Received and Tested

Note: Please always confirm the results of above report on web www.uet-civil.edu.pk




